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—
i ) A
0z4
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SPORTON LAB.

FCC RF Test Report

Report No. : FG411904B

LTE Band 12 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum == [ spectrum -
Ref Level 0.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PABS Limit §heck PARS
PURIOUS |INE_ABS PABS _10 ddhe_$PURIOUS LINE ABS PARS
| SPURIOUS_LINE_ABS_ | SPURIOUS_L
-20 dB -20 dBi
30de 30 dB
40 di -40 dB
50 dBm I — = — 50 dém '{ — —
60 dBm 50 dBm
" 3
70 d8 70 dB
80 dB 80 dB
-90 dm -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency Power Abs | ALim
30.000 MHz | 690.000 MHz 100.000 kHz 682.07560 MHz ~63.35 dém | -50.35 B 30.000 MHz £00.000 MHz 100.000 kHz 661.32717 MHz ~63.08 dém | ~50.08 dB
725.000 MHz 1.000 GHz 100.000 kHz 989.27695 MHz -62.92 dém -45.92 o8 725.000 MHz 1.000 GHz 100.000 kHz 901.49291 MHz -62.45 dém -49.45 0B
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.49 dBm -32.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -46.94 dBm -33.04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87827 GHz -47.82 dém | -34.82 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87577 GHz -47.66 dém | -34.66 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.38315 GHz -50.97 dBm -37.97 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.38365 GHz -50.86 dBm -37.86 dB
~r ~r
( i ) - ( J1 J
Date: 1.MAR.2024 01:51:19 Date: 1.MAR.2024 01:59:00
Highest Channel / QPSK
Spectrum T
Ref Level 0.00 dém Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 aé“_hl-' PURIOUS_LINE_ABS PAES
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
50 dB I 2= A
- m I " R ———— T T o
-60 dBm—H—
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 685.02538 MHz -63.43 dBm -50.43 dB
725.000 MHz 1.000 GHz 100,000 kHz 956.43292 MHz -62.73 dBm -49.73 dB
1.000 GHz | 2.000 GHz | 1.000 MHz 1.42664 GHz | -45.97 dBm -32.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88226 GHz -47.73 dBm -34.73 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99200 GHz -51.04 dBm -38.04 dB
—
i ) A
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SPORTON LAB.

FCC RF Test Report

Report No. : FG411904B

LTE Band 12 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum == [ spectrum -
Ref Level 0.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PABS Limit §heck PARS
PURIOUS |INE_ABS PABS _10 ddhe_$PURIOUS LINE ABS PARS
| SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dB -20 dBi
30de 30 dB
40 di -40 dB
50 dBm IT — e 50 dBm '{ — _— spmars
60 dBm 50 dBm
3 A
70d8 70 dB
80 dB 80 dB
-90 dm -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALim Range Low Range Up | RBW | Frequency Power Abs | ALim
30.000 MHz | 690.000 MHz 100.000 kHz 654.42769 MHz ~63.23 dém | -50.23 B 30.000 MHz £00.000 MHz 100.000 kHz 561.08477 MHz ~63.63 dém | -50.63 B
725.000 MHz 1.000 GHz 100.000 kHz 904.94228 MHz -62.97 dém -49.97 dB 725.000 MHz 1.000 GHz 100.000 kHz 967.38093 MHz -62.80 dém -49.80 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -45.63 dBm -32.63 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -46.12 dBm -33.12 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86527 GHz -47.55 dém | -34.55 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87927 GHz -47.71 dém | -34.71 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37266 GHz -51.02 dém -38.02 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.01450 GHz -50.97 dBm -37.97 dB
~r ~r
( i ) - ( J1 J
Data: 1.MAR.2024 Date: 1.MAR.2024 02
Highest Channel / QPSK
Spectrum T
Ref Level 0.00 dém Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dé?h" PURIOUS_LINE_ABS PAES
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dem e
-60 dBm—1-
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 379.24854 MHz -63.63 dBm -50.63 dB
725.000 MHz 1.000 GHz 100,000 kHz 917.82994 MHz -62.80 dBm -49.80 dB
1.000 GHz | 2.000 GHz | 1.000 MHz 1.42314 GHz | -44.85 dBm -31.85 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.73678 GHz -47.87 dBm -34.87 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37316 GHz -50.93 dBm -37.93 dB
—
i ) A
Date MAR, 2024 02.30.48
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SPORTON LAB.

FCC RF Test Report

Report No. : FG411904B

LTE Band 12/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum == [ spectrum -
Ref Level 0.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PABS Limit §heck PARS
PURIOUS |INE_ABS PABS _10 ddhe_$PURIOUS LINE ABS PARS
| SPURIOUS_LINE_ABS_ | SPURIOUS_L
-20 dB -20 dBi
30de 30 dB
40 di -40 dB
. T sl 1 J—
-50 dBm i — o = — 50 dim i —— o
60 dBm 50 dBm
5 5
70 d8 70 dB
80 dB 80 dB
-90 dm -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim
30.000 MHz | 690.000 MHz 100.000 kHz 654.62768 MHz ~63.53 dém | -50.53 dB 30.000 MHz £00.000 MHz 100.000 kHz 658.12741 MHz ~63.26 dém | -50.26 dB
725.000 MHz 1.000 GHz 100.000 kHz 939.28604 MHz -62.70 dém -45.70 dB 725.000 MHz 1.000 GHz 100.000 kHz 920.43947 MHz -62.74 dém -49.74 oB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -45.43 dBm -32.43 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -46.02 dBm -33.02 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87977 GHz -47.83 dém | -34.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95726 GHz -48.04 dém | -35.04 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37516 GHz -51.05 dBm -38.05 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.38315 GHz -50.73 dém -37.73 dB
~r ~r
( i ) - ( J1 J
Data: 1.MAR.2024 02:42:06 Date: 1.MAR.2024 02:49:49
Highest Channel / QPSK
Spectrum T
Ref Level 0.00 dém Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dé?h" PURIOUS_LINE_ABS PAES
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
p T .
50 deém [ — " — il = e ——
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 253.40808 MHz -63.55 dBm -50.55 dB
725.000 MHz 1.000 GHz 100,000 kHz 980.,27859 MHz -62.92 dBm -49.92 dB
1.000 GHz | 2.000 GHz | 1.000 MHz 1.41365 GHz | -45.42 dBm -32.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87577 GHz -47.74 dBm -34.74 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.41165 GHz -50.96 dBm -37.96 dB
—
i ) A
Date MAR. 2024 02:51.150
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Report No. : FG411904B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0024
40 Normal Voltage 0.0014
30 Normal Voltage 0.0036
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0048
0 Normal Voltage 0.0019

-10 Normal Voltage 0.0025 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0028
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0023
20 Battery End Point 0.0016

Note:

1. Normal Voltage =3.91 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.5 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : IHDT56AR4
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SPORTON LAB.

FCC RF Test Report

Report No. : FG411904B

LTE Band 13

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 13/ 10MHz

RB Size Full RB

16QAM

64QAM 256QAM Limit: 13dB

Full RB
Middle CH

Full RB Full RB

5.45

6.20

Result

6.67 6.58

PASS

LTE Band 13/ 10MHz
Middle Channel / Full RB/ QPSK

Spectrum 'y Spectrum 'y
Ref Level 25.00 dBm Offset 500 d8 Ref Level 2500 dBm  Offset 500 d&
o att 30k AQT 2 ms @ RBW 10 MHz e Att a0 de  AQT 2ms @ RBW 10 MHz
(@153 view [0 152 view
S - M‘\_\\ |
o 0.1 e :
<5 Bty {
0.0 001 :
IS
1E- 1E0 -
g
\
| . \
E-04 ¥ 1E-0 I iy
| I | 1
1E4 1 H 1E0 1 }
| ] | i | |
CF 782.0 MHz ean Pvir + 20.00 dB F 702.0 MHz Mean Pwr + 20,00 dB.
Complementary Cumulative Distribution Function Samples: 130000 Complementary Gumulative Distribution Function Samples: 130000
Mean | Peak | cCrest | 10% | 1% | 0% | 0.01% | Mean | Peak | crest | 10% | 1% | ©a% | o0.01% |
Trace 1 [ o0.7s dem | 27.03 dam 6.28 dB 2.52 dB .49 dB 5.45 6B .94 0B Trace 1 [ 16.76 d8m | 26.78 dam .02 dB 3.19 dB 5.78 dB 5.57 08 7.57 d8
i SRR e [ )i ]

Middle Channel / Full RB/ 16QAM

Spectrum 'y Spectrum 'y
Ref Level 25.00 dBm Offset 500 d8 Ref Level 2500 dBm  Offset 500 d&
o att 30k AQT 2 ms @ RBW 10 MHz e Att a0 de  AQT 2ms @ RBW 10 MHz
(@153 view [0 152 view
—— ] —
- 1 [
o S : 0.1
] { 5
o] e
Y { 3
N
0.0 ey 001
o
‘\
1E- 1E-O
X X
&)
\ \
E-04 - \_ 1E-0 - -
| | | 3 X
\ 1 o) N
N 1 L \
1E- - 1E-0 i 5
i I i { | 3%
; i f ‘l
CF 782.0 MHz ean Pvir + 20.00 dB F 702.0 MHz Mean Pwr + 20,00 dB.
Complementary Cumulative Distribution Function Samples: 130000 Complementary Gumulative Distribution Function Samples: 130000
Mean | Peak | cCrest | 10% | 1% | 0% | 0.01% | Mean | Peak | crest | 10% | 1% | ©a% | o0.01% |
Trace 1 [ 19.89 dem | 27.01 dam 7.12 dB 3.07 d8 513 dB 6.20 6B 5.84 0B Trace 1 [ 16.94 d8m | 25.26 dam .32 dB 3.16 dB .30 dB 5.58 8 7.45 d8
— -
)j G e [ i ] W e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG411904B

26dB Bandwidth

Mode

LTE Band 13 : 26dB BW(MHz)

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

10.13

10.01

Spectrum by Spectrum o
Ref Level 25.00 dém  Offset 5.00 0B @ RBW 300 kHz RefLavel 25.00 dim  Offset 5.00 dé w RBW 300 kHz
o att S0 R SWT 12645 @ VBW  1MHz  Mode Auto FFT e At S0 R SWT 1264 @ VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max [@ 10k Max
— o Mil1] 16.10 dBm I IRV 14.56 dBm
20 d8 — . - 780.6210 MHZ, 20 de Lt 785.0970 MHz
s AT A | T iy 0o dB| 10 a8 e i i MR VAVAPAN 00 dB
10 d8; J“ Bw A 10.130000000 MHz| 10 de f Bw \ 10.010000000 MH
o dem J Q factor \ 77.1 o dem { Q factor \‘ 78.4
Y 5 rf \
-1od - -10 df 4
/ A\ f !
J A\ / \
-20 20
/ \ \
J \
o~ Vs o
-30 dpe ——— — ] -30 dBm—= Sal o =
an 0 e, = =
40 dBm 40 dBm
S0 d 50 d
-60 df -60 di
70 70
CF 782.0 MHZ 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 780.621 MHz 16.18 dBm ndB down 10.13 MH2 M1 1 785.097 MHz 14.56 dBm ndB down 10.01 MHz
TL 1 776.845 MHz -9.76 dBm ndb 26.00 dB T1 1 777.005 MHz -11.51 dém ndb 26.00 d&
T2 1 786.975 MHz -9.80 dBm 0 factor 771 T2 1 787.015 MHz -11.10 dBm 0 factor 78.4
JL [ _] JL [ ]

Sporton International Inc. (Kunshan)
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Occupied Bandwidth

Mode
BW

LTE Band 13 : 99%0BW(MHz)
10MHz

Mod. QPSK

16QAM
Middle CH 9.01

8.99

Spectrum by Spectrum o
Ref Level 25.00 dém  Offset 5.00 0B @ RBW 300 kHz RefLavel 25.00 dim  Offset 5.00 dé w RBW 300 kHz
lo At 30de BWT 126ps @ VBW 1MHz  Mode Auto FFT e att 30de BWT  126ps @ VBW 1MHz  Mode Aute FFT
SGL Count 100,100 SGL Count 100/100
@19k Max [@ 10k Max
— Mil1] 16.15 dBm I Mil1] 15.16 dBm
2048 _ - ~ ¥ 786.0760 MHZ, 2048 - 781.5400 MHz
o P A ads St adhe Daalimais T 2 e 9.010989011 MHz| I Lo AN LA BEC BT 2 8.991008991 MHZ|
10 d8; T 10 e
f \ / \
0 d8m { 3 0 dam T t
/ \ / |
-10 df - -10 d
| \ / |
/ |
20 . -20
s e T ~ e e
-30 ‘ - -30 dBm—trmrr -
-40 dBmr T -40 dBm-
50 d 50 d
60 df -60 di
70 -70
CF 782.0 MHZ 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 786.076 MHz 16.15 dBm M1 1 781.54 MHz 1E5.16 dBm
TL 1 777.4345 MHz 10.66 dBm Occ Bw 9.010589011 MHz T1 1 777.5245 MHz 6.68 dBm Occ Bw E.551008991 MHz
T2 1 736.4955 MHz 10.80 dBrm T2 1 76,5155 MHz 9.10 dBm
L - L 4 -
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FCC RF Test Report

Report No. : FG411904B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrur x| ([ spectrum L
Ref Level 25.00 dBm  Offset 5.00 dB Mode Auta Sweep Ref Level 25.00 dém Offset 5.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fugPwr
20 dhifil ¢heck PARS 20 dbipit ¢heck PABS
Line _SPURIOUS_| INE_ABS J] PARS Line _§PURIOUS_| INE_ABS | PARS ﬂ
10 dBm | 10 dem H
0 dem f 0 dBm “
-10 dBm f ‘W -10 dBm — J I
-20 dBm I ! -20 dBm: , T
o dne A A |
SPURIOUS_LINE_ABS_ JJ \ | SPURIOUS_LINE_ABS J,-‘ 1
-40 dBm f -40 dBm ] \\
.
50 dem \\JL 50 dem /f }\
60 dem J ] -60 dBm -
-70 dBm ——— | -70 dBm i
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774.99401 MHz -69.23 dem -34.23 d& 763,000 MHz | 775.000 MHz | 6.250 kHz 772.63936 MHz | -75.58 dBm | -40.58 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89236 MHz -53.30 dBm -40.30 di 775.000 MHz 775.900 MHz 100.000 kHz 775.34750 MHz -63.72 dem -50.72 d&
775.900 MHz 776.000 MHz 30.000 kHz 775.98956 MHz -57.28 dBm -44.28 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.94381 MHz -68.31 dBm -55.31 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.37263 MHz 19.67 dém -10.33 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 15.68 dBm -10.32 db
788.000 MHz 788.100 MHz 30.000 kHz 788.08127 MHz -68.01 dBm -55.01 d& 788.000 MHz | 788.100 MHz | 30.000 kHz 788.03931 MHz | -56.79 dBm | -43.79 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.38007 MHz -64.08 dBm -51.08 d& 788,100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz -53.52 dem -40.52 dB
793.000 MHz 806.000 MHz 6.250 kHz 802.66883 MHz -75.77 dBm -40.77 dB 793.000 MHz 806,000 MHz 6.250 kHz 799.86364 MHz -74,33 dbm -39.33 dB.
—
] J 2 [ ) (]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Fur oo Spectrum ué’
Ref Level 25.00 dBm  Offset 5.00 dB Mode Auta Sweep Ref Level 25.00 dém Offset 5.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
20 dhifil ¢heck PARS 20 dbfit ¢heck PABS
Line _$PURIOUS_) INE_ABS PABS Line _BPURIOUS_} INE_ABS_} PARS
10 dBm 10 dBm
0 dem I‘ 0 dBm [ I
-10 dam ’ -10 dBm — ‘ T
|
20 dBm { | -20 dBm ‘l
. 1 | . f r
SPURIOUS_LINE_ABS T | SPURIOUS_LINE_ABS L
-40 dBm -40 dBm
-50 dem f \r -50 dBm -
60 dem v -60 dBm IJ
-70 dBm s -70 dBm — ]
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | RangeLow | RangeUp | REBW [ Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz | 774.81419 MHz -50.20 dem -15.20 d& 763.000 MHz 775.000 MHz 6.250 kHz 774.92208 MHz -65.16 dBém -30.16 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.72423 MHz -37.57 dBm -24.57 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.89775 MHz -52.33 dém -39.33 db
775.900 MHz 776.000 MHz 30.000 kHz 775.99436 MHz -42.16 dBm -29.18 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.94790 MHz | -56.96 dBm | -43.96 dB
776.000 MHz 788.000 MHz 100.000 kHz | 780.92108 MHz 5.10 deém -24.90 d& 776.000 MHz | 788.000 MHz | 100.000 kHz 782,75524 MHz 4,94 dBm -25.06 dB
788,000 MHz 788.100 MHz 30.000 kHz 788.01533 MHz -56.53 dBm -43.53 d& 788,000 MHz 788,100 MHz 30.000 kHz 788.00455 MHz -43.30 dBm -30.30 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.10734 MHz -52.36 dBm -39.36 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.13671 MHz -39.53 dém -26.53 db
793.000 MHz B806.000 MHz 6.250 kHz 793.30519 MHz -68.94 dBm -33.94 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.16234 MHz -63.88 dBm -28.88 dB
— —
)il ] ] [ ] ]

24 14:06:37
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SPORTON LAB.
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Report No. : FG411904B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

'] oo
pectrur || Spectrum v
Ref Level 25.00 dBm  Offset 5.00 dB Mode Auta Sweep Ref Level 25.00 dém Offset 5.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
o0 abifilheck pAKS 20 dbifit ¢heck
Line _§PURIOUS_| INE_ABS J‘] PABS Line _§PURIOUS_| INE_ABS_| FI
10 dBm | 10 dem H
0 dem 0 dBm “
10 dBm h -10 dBm —] { I
-20 dBm If Wl -20 dBm: l \
SPURIDUS_LINE_ABS J k\ | SPURIGUS_LINE_ABS f‘ L
-40 dBm / -40 dBm (J \
-50 dém i “v‘ -50 dem- \J’
-60 dem J b “J“‘M -60 dBm o
-70 dBm J‘}”‘”" J -70 dBm r
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -64.93 dem -29.93 de 763.000 MHz | 775.000 MHz | 6.250 kHz 774.55045 MHz | -75.67 dem | -40.67 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.21264 MHz -44.52 dBm -31.52 di 775.000 MHz 775,900 MHz 100.000 kHz 775.23871 MHz -63.75 dBm -50.75 d&
775.900 MHz 776.000 MHz 30.000 kHz | 775.98337 MHz -53.26 dBm -40.26 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.99635 MHz -68.51 dBm -55.51 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.34865 MHz 19.09 dém -10.91 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 18.89 dém | -11.11 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.05569 MHz -68.22 dBm -55.22 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.04411 MHz | -53.78 dBm | -40.78 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.28357 MHz -64.04 dBm -51.04 d& 788.100 MHz | 793.000 MHz | 100.000 kHz 788.80056 MHz -50.91 dem -37.91 d8
793.000 MHz 806.000 MHz 6.250 kHz 802.86364 MHz -75.63 dBm -40.63 dB 793.000 MHz 806,000 MHz 6.250 kHz 793,09740 MHz -71.38 dbm -36.38 dB.
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | RangeLow | RangeUp | REBW [ Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz | 774.87413 MHz -52.01 dBm -17.01 dB 763.000 MHz 775,000 MHz 6.250 kHz 774.91009 MHz -67.00 dBm -32.00 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.83122 MHz -38.80 dBém -25.80 di 775.000 MHz 775.900 MHz 100.000 kHz 775.8635% MHz -53.52 dém | -40.52 db
775.900 MHz 776.000 MHz 30.000 kHz 775.99166 MHz -43.35 dBm -30.35 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.98117 MHz | -58.14 dBm | -45.14 dB
776.000 MHz 788.000 MHz 100.000 kHz | 781.53247 MHz 4.10 dBm -25.90 d& 776.000 MHz | 788,000 MHz | 100.000 kHz 78353447 MHz 3.92 dem -26.08 dB
788,000 MHz 788.100 MHz 30.000 kHz 788.01184 MHz -£7.52 dBm -44.52 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.00255 MHz -45.03 dBm -32.03 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.11713 MHz -53.30 dBm -40.30 dB 786.100 MHz 793.000 MHz 100.000 kHz 786.11713 MHz -40.97 dBm | -27.97 dB.
793.000 MHz 806.000 MHz 6.250 kHz 793.08442 MHz -70.95 dBm -35.95 di 793,000 MHz 806.000 MHz 6.250 kHz 793,13636 MHz -64.97 dBm -20.97 dB.
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Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.89810 MHz -67.18 dem -32.18 de 763.000 MHz | 775.000 MHz | 6.250 kHz 774.46653 MHz | -75.74 dem | -40.74 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.28726 MHz -48.97 dBm -35.97 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.87797 MHz -63.70 dem -50.70 dB
775.900 MHz 776.000 MHz 30.000 kHz | 775.96249 MHz -56.04 dBm -43.04 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.91014 MHz -68.27 dBm -55.27 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.32468 MHz 18.91 dém -11.09 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 17.89 dém | -12.11 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.01464 MHz -68.34 dBm -55.34 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.00025 MHz | -57.63 dBm | -44.63 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz -64.14 dBm -51.14 d& 788.100 MHz | 793.000 MHz | 100.000 kHz 788.75839 MHz -52.33 dem -30.33 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.16234 MHz -75.71 dBm -40.71 dB 793.000 MHz 806,000 MHz 6.250 kHz 793,37013 MHz -73.92 dbm -38.92 dB.
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | RangeLow | RangeUp | REBW [ Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz | 774.82617 MHz -54.53 dem -19.53 di 763.000 MHz 775.000 MHz .250 kHz 774,46653 MHz -75.74 dBém -40,74 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.87258 MHz -40.54 dBém -27.54 dg 775.000 MHz 775.900 MHz 100.000 kHz 775.87797 MHz -63.70 dBm | -50.70 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96229 MHz -44.99 dBm -31.99 dB 775.900 MHz | 776.000 MHz | 30.000 kHz 775.91014 MHz | -68.27 dBm | -55.27 dB
776.000 MHz 788.000 MHz 100.000 kHz | 781.48452 MHz 3.07 dem -26.93 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,66334 MHz 17.89 dBm -12.11 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.00325 MHz -58.75 dBm -45.75 d& 788,000 MHz 788,100 MHz 30.000 kHz 788.00025 MHz -57.63 dBm -44.63 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.16608 MHz -54.63 dBém -41.63 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.7583% MHz -52.33 dBm | -39.33 dB
793.000 MHz B806.000 MHz 6.250 kHz 793.27022 MHz -71.63 dBm -36.63 di 793.000 MHz 806.000 MHz 6.250 kHz 793.37013 MHz -73.92 dBm -38.92 dB
—
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Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.87413 MHz -72.20 dem -37.20 d& 763.000 MHz | 775.000 MHz | 6.250 kHz 771.15784 MHz | -75.65 dBm | -40.65 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.18207 MHz -53.35 dBm -40.35 di 775.000 MHz 775.900 MHz 100.000 kHz 775.71523 MHz -63.67 dBém -50.67 dB
775.900 MHz 776.000 MHz 30.000 kHz | 775.99456 MHz -60.97 dBm -47.97 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.92752 MHz -68.45 dBém -55.45 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.31269 MHz 14.83 dém -15.17 d8 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 14.50 dém | -15.10 db
788.000 MHz 788.100 MHz 30.000 kHz 788.05919 MHz -68.46 dBm -55.46 dB 788.000 MHz | 788.100 MHz | 30.000 kHz 788.00045 MHz | -60.46 dBm | -47.46 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11713 MHz -64.31 dBm -51.31 d8 788,100 MHz 793.000 MHz 100.000 kHz 788.80734 MHz -40.03 dem -36.03 dB
793.000 MHz 806.000 MHz 6.250 kHz 804.27022 MHz -75.91 dBm -40.91 dB 793.000 MHz 806,000 MHz 6.250 kHz 793,09740 MHz -75.26 dbm -40.26 dB.
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | RangeLow | RangeUp | REBW [ Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz | 774.93407 MHz -57.87 dem -22.87 d& 763.000 MHz 775.000 MHz .250 kHz 774.02208 MHz -68.61 dBm -33.61 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89595 MHz -44.01 dBém -31.01 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.53901 MHz -55.32 dBm | -42,32 db
775.900 MHz 776.000 MHz 30.000 kHz 775.92532 MHz -43.46 dBm -35.45 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.90045 MHz | -60.41 dBm | -47.41 dB
776.000 MHz 788.000 MHz 100.000 kHz | 781.36464 MHz 1.15 dBm -28.85 d8 776.000 MHz | 788.000 MHz | 100.000 kHz 783.65435 MHz 1.02 dém -28.98 d&
788.000 MHz 788.100 MHz 30.000 kHz 788.03272 MHz -60.31 dém -47.31 dg 788,000 MHz 798,100 MHz 30.000 kHz 788.05959 MHz -50.45 dBém -37.45 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.43042 MHz -55.57 dBm -42.57 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.13162 MHz ~46.31 dBm | -33.31 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.08442 MHz -73.12 dBém -38.12 dB 793,000 MHz 806.000 MHz 6.250 kHz 793.46104 MHz -67.86 dBm -32,86 dB
—
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.05804 MHz -69.52 dem -34.52 db 763.000 MHz 775.000 MHz | 6.250 kHz 772.53147 MHz -71.54 dBm | -36.54 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.55699 MHz -53.64 dBm -40.64 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.76018 MHz -63.28 dem -50.28 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98966 MHz -58.53 dBm -45.53 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.97438 MHz -67.95 dBm -54.95 dB
776,000 MHz 789,000 MHz 100,000 kHz 777.61239 MHz 19.64 dBm -10.36 d& 776.000 MHz 788,000 MHz 100.000 kHz 786.43556 MHz 19.71 dBm -10.29 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.06988 MHz -63.99 dBm -50.99 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.02373 MHz -58.16 dBm -45.16 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.31503 MHz -58.54 dBm -45.54 dB 788,100 MHz 793,000 MHz | 100.000 kHz 788.14161 MHz 54,71 dem | “a1.71d8
793.000 MHz 806.000 MHz 6.250 kHz 802.25325 MHz -75.74 dBm -40.74 dB 793,000 MHz 806,000 MHz 6.250 kHz 798,14935 MHz -74.01 dem -39.01 dB
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763.000 MHz 775,000 MHz 6,250 kHz 774.87413 MHz -51.71 dBm -16.71 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.71344 MHz -39.42 dBm -26.42 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98337 MHz -43.43 dBm -30.43 dB
776.000 MHz 788.000 MHz 100,000 kHz 780.94505 MHz 2.02 dBm -27.98 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.01753 MHz | -44.69 dBm -31.69 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.83182 MHz -40.72 dBm -27.72 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.18831 MHz -57.24 dBm -22.24 dB
—
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 772.52008 MHz -65.90 dem -30.00 d& 763.000 MHz 775.000 MHz | 6.250 kHz 772.62737 MHz -71.67 dBm | -36.67 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.28457 MHz -44.13 dém -31.13 d& 775.000 MHz 775.900 MHz 100.000 kHz 77583966 MHz -55.70 dém -42.70 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98986 MHz -56.91 dBm -43.91 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.94011 MHz -60.47 dBm -47.47 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.56444 MHz 18.95 dém -11.05 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.39950 MHz 18.83 dBm “11.17 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.02062 MHz -60.01 dBm -47.01 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.04441 MHz -58.59 dBm -45.59 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.39336 MHz -56.54 dBm -43.54 dB 788,100 MHz 793,000 MHz | 100.000 kHz 788.76320 MHz 52,07 dem | -39.07 d&
793.000 MHz 806.000 MHz 6.250 kHz 802.51299 MHz -75.72 dBm -40.72 dB 793,000 MHz 806,000 MHz 6.250 kHz 794,29221 MHz -71.57 dem -36.57 dB
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763.000 MHz 775,000 MHz 6,250 kHz 774,99401 MHz -53.30 dBm -18.30 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.83482 MHz -40.93 dBm -27.93 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97627 MHz -45.37 dBm -32.37 dB
776.000 MHz 788.000 MHz 100,000 kHz 779.41059 MHz 1.01 dBm -28.99 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.01743 MHz | -46.41 dBm -33.41 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.19545 MHz -42.43 dBm -29.43 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.01948 MHz -59.13 dBm -24.13 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774.81419 MHz -67.70 dém -32.70 db 763.000 MHz 775.000 MHz | 6.250 kHz 772.54346 MHz -72.49 dBm | -37.49 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.12093 MHz -53.01 dém -40.01 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.74040 MHz -60.22 dBm -47.22 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99525 MHz -59.48 dBm -46.48 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.98387 MHz -65.94 dBm -52.94 dB
776,000 MHz 789,000 MHz 100,000 kHz 777.56444 MHz 17.94 dBm -12.06 d& 776.000 MHz 788,000 MHz 100.000 kHz 786.41150 MHz 17.83 dBm S12.11 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.02183 MHz -65.55 dBm -52.55 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.01374 MHz -58.84 dBm -45.94 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.41294 MHz -60.70 dBm -47.70 dB 788,100 MHz 793,000 MHz | 100.000 kHz 788.10734 MHz -55.25 dem | ~42.25 dB
793.000 MHz 806.000 MHz 6.250 kHz 804.42208 MHz -75.66 dBm -40.66 dB 793.000 MHz 806,000 MHz 6.250 kHz 798.13636 MHz -74,43 dbm -39.43 dB.
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middle Band Edge / Full RB
Spectrum I lm:'
Ref Level 25.00 dBm  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
20 dhifpit ¢heck PABS
Line _$PURIOUS_|LINE_ARS_| PABS
10 dem
0 derm ( ‘I
-10 dBm — J ]
-20 dBm
o l \
| SPURIOUS_LINE_ABS_ / \
-40 dBm IJ \"—
50 dBm M”Jr | \___7
o dem - M
-70 dBm j
7 [
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency | Power Abs ALimnit
763.000 MHz 775,000 MHz 6,250 kHz 774,59840 MHz -55.45 dBm -20.45 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.87977 MHz -42.99 dBm -29.99 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93991 MHz -47.28 dBm -34.28 dB
776.000 MHz 788.000 MHz 100,000 kHz 780.,22577 MHz 0.04 dBm -29.96 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.04011 MHz | -48.44 dBm -35.44 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.20524 MHz -44.54 dBm -31.54 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.30519 MHz -62.02 dBm -27.02 dB
—
i ) A
Date. 14 MAR 2024 14-48-20
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SPORTON LAB.

FCC RF Test Report Report No. : FG411904B

LTE Band 13/ 10MHz / 256QAM

TEL : +86-512-57900158
FCC ID : IHDT56AR4

middle Band Edge / 1 RB middle Band Edge /1 RB
oo
spectrum v
Ref Level 25.00 dBm  Offset 5.00 d& Mode Auto Sweep Ref Level 25.00 dém  Offset 5.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 dhipit ¢heck pARS 20 dblnit ¢heck
Line _$PURIOUS_)INE_ABS PARS Line _$PURIOUS_) INE_ABS _| i 1
10 dom "i 10 dBm L
0 dém 0 dBm H
-10 dBm ﬂlL -10 dBm — I ‘
-20 dam J‘ ! -20 dBm- ’ |‘
— | e anes 1
US_LINE_ABS_ r ] | SPURIOUS_LINE_ABS, [ |
40 dBm - 40 dem et
7y ] I o
-50 dBm { T H -50 dem: ” + \ r.L
60 dem — -60 dBm = —— P |
il
-70 dBm -, N -70 dBm N ~
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.24376 MHZ -64.67 dBm -20.67 db 763.000 MHz 775.000 MHz 6.250 kHz 772.20779 MHz -70.78 dBm -35.78 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89685 MHz -57.76 dém -44.78 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.41134 MHz -63.51 dem -50.51 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98806 MHz -61.58 dBm -46.58 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.92532 MHz -68.08 dBm -55.08 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.61239 MHz 14.87 dBm -15.13 dé 776.000 MHz 788.000 MHz 100.000 kHz 786.4115% MHz 14.86 dBm -15.14 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.03651 MHz -68.35 dBm -55.35 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.02772 MHz -61.55 dBm -48.55 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.35909 MHz -62.64 dBm -49.64 dB 788,100 MHz 793,000 MHz 100.000 kHz 790.81434 MHz ~48.71 dem 35,71 d8
793.000 MHz 806.000 MHz 6.250 kHz 795.22727 MHz -73.13 dBm -38.13 dB 793.000 MHz 806,000 MHz 6.250 kHz 795,24026 MHz -72,98 dbm -37.98 dB.
- —
Il ] o [ ] ]
Date: 14 14:42:49 14:57:32
middle Band Edge / Full RB
Spectrum I lu:u
Ref Level 25.00 dBm  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
20 aé!ﬁ“t heck PASS
Line _$PURIOUS_|LINE_ARS_| PABS
10 dem
0 derm
[ |
-10 dBm — 1
-20 dBm
o \
|_SPURIOUS_LINE_ABS_ / \
-40 dBm lj \I
-50 dBm j’" f‘x\
-60 dBm f’"
T,
-70 dBm i v
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimnit
763.000 MHz 775,000 MHz 6,250 kHz 774,99401 MHz -5B8.97 dBm -23.97 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.84471 MHz -46.28 dBm | -33.28 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94520 MHz -50.70 dBm | -37.70 dB
776.000 MHz 788.000 MHz 100,000 kHz 780.02397 MHz -1.92 dBm -31.92 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.00924 MHz -51.41 dBm -38.41 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.26399 MHz -47.29 dBm | -34.29 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.01948 MHz -65.29 dBm -30.29 dB
—
i ) (]
Date; 14 Map. 2004 14:50-10
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SPORTON LAB.

FCC RF Test Report

Report No. : FG411904B

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum == [ spectrum -
Ref Level 0.00 dBm  Offset 5.00 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS imit fheck PAES
10 ding _EPURIOUS_LINE_ABS PABS 10 & PURIOUS_LINE_ABS PAES
E ‘ R
SPURIOUS INE_ABS, SPURIOUS INE_ABS.
20 d8 20 dB
-30 dam -30 dBm
40ds -40 dB
50 dam .lr = i e 50 dém l{ i e
ds ~ ™
60 dBm " 50 dBm
70 de 70 dB
-80 dBm 90 dBm
-90 dg -90 db
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit |
30.000 MHz 763.000 MHz 100.000 kHz 732.38707 MHz -63.28 dém -50.28 dB 30.000 MHz 763.000 MHz 100.000 kHz 677.75776 MHz -63.30 dém -50.30 dB
B06.000 MHz 1.000 GHz 100.000 kHz 930.68658 MHz -62.91 dBm -49.91 dB 806.000 MHz 1.000 GHz 100.000 kHz 926.90452 MHz -63.04 dBm -50.04 dB
1.000 GHz 3,000 GHz 1,000 MHz 1,55511 GHz -44.94 dBm -31.94 dB 1.000 GHz 3,000 GHz 1,000 MHz 1.56011 GHz -44.93 dBém -31.92 de
3.000 GHz 8.000 GHz 1.000 MHz 6.87786 GHz -47.98 dBm -34.98 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.87936 GHz -47.84 dBm -34.04 dB
( | J - ( J J -
Date: 1.MAR.20Z 13:3 04 Date: 1.MAR.2024 04:01:3
Highest Channel / QPSK
Spectrum uf
Ref Level 0.00 déBm Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
jne PURIOUS_LINE_ABS PAES
-10 SERE= —
| SPURIOUS_LINE_&ABS_
-20 dBm
-30 dBm
-40 dBm
! — -
-50 dem | — —— Mgt v
50 dBm dl
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763.000 MHz 100,000 kHz 731.40981 MHz -63.24 dBm -50.24 dB
806.000 MHz 1.000 GHz 100.000 kHz 939,26893 MHz -63.03 dBm -50.03 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -45.56 dBm -32.56 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.88436 GHz -47.95 dBm -34.95 dB
Date: 1.MAR.202 04:02:56
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s=amranas. FCC RF Test Report Report No. : FG411904B
LTE Band 13/ 10MHz
Middle Channel / QPSK
Spectrum uf
Ref Level 0.00 déBm Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 EEé"rnl_H_ PURIOUS_LINE_ABS PAES
| SPURIOUS_LINE_&ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm — r—— — i e
-60 dBm d
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs ALimit
30.000 MHz 763.000 MHz 100,000 kHz 671.25895 MHz -63.50 dBm -50.50 dB
806.000 MHz 1.000 GHz 100.000 kHz 925.92477 MHz -62.71 dBm -49.71 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -44.98 dBm -31.98 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.83987 GHz -48.07 dBm -35.07 dB
)i [
Date: 1.MAR.2024 04:22:17
Sporton International Inc. (Kunshan) Page Number : A83 of A191

TEL : +86-512-57900158
FCC ID : IHDT56AR4




saronas. FCC RF Test Report

Report No. : FG411904B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0041
40 Normal Voltage 0.0034
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0021
0 Normal Voltage 0.0017

-10 Normal Voltage 0.0025 PASS
-20 Normal Voltage 0.0029
-30 Normal Voltage 0.0042
20 Maximum Voltage 0.0023
20 Normal Voltage 0.0015
20 Battery End Point 0.0022

Note:

1. Normal Voltage =3.91 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.5 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AR4
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SPORTON LAB.

FCC RF Test Report

Repor

t No. : FG411904B

LTE Band 25

Peak-to-Average Ratio

Mode

Mod.

LTE Band 25/ 20MHz

QPSK
RB Size

16QAM

64QAM

256QAM

Limit: 13dB

Full RB
5.30

Middle CH

Full RB

Full RB

Full RB

Result

6.09

6.58

6.81

PASS

LTE Band 25/ 20MHz

Middle Channel / Full RB/ QPSK

Spectrum by Spectrur 'y
Ref Level 25.80 dém  Offset 580 b RefL d8m  Offset 5.60 08
o att 300BAQT 2ms @ RBW 20 MHz e Att 30 0B AQT Zms @ RBW 20 MHz
@155 view [@15a view
TR
o, 0.1 T
N
0.0 = o001
% X
A ™,
X
\;
1 A 1
1E- T 1E-O
1
i)
A
1E- T 1E-0 X
§ 1
|
[
E-O 1E-O -
lcF 188 GHz Mean Pwr + 20.00 dB |CF 1.88 GHz Mean Pwr + 20.00 dB.
‘Complementary Cumulative Distribution Function samples: 130000 Complementary Cumulative Distribution Function samples: 130000
Mean | Peak | crest | 10% | 1% | oa%m | opoi%e | Mean | Peak crest | 10% | 1% | 0% | op1% |
Trace 1 [ 20.26 dem 26,37 dBm 6.11 d8 2.41d8 +.35 dB 5.30 dB £.77 0B Trace 1 [ 18.30 dem _26.02 dam 7.72 dE 313 d8 5.23 dB 6,58 0B 7.39 0B
—— —
[ REREERE ) WHRERIED e
Spectrum by i 'y
Ref Level 25.80 dém  Offset 580 b 5.80 o8
o att 300BAQT 2ms @ RBW 20 MHz Zms @ RBW 20 MHz
(@155 view i
““1.{_\"“ ‘1.;{; -
o [ TEmmTE
0.0 0.01-
1E- 1E-O
‘\n
| \
1E- ¥ 1E-0
4
| I
1E-D: \' 1E-0: T
lcF 188 GHz Mean Pwr + 20.00 dB |CF 1.88 GHz Mean Pwr + 20.00 dB.
‘Complementary Cumulative Distribution Function samples: 130000 Complementary Cumulative Distribution Function samples: 130000
Mean | peak |  crest | 10% | 194 | ©0a% | 0.01% | Mean peak |  crest | 10% | 100 | 0.a% | 0.1 |
Trace 1 | 19.39 dem | 25.62 dBm 7.23 db 3.04 dB .95 A8 .05 db .72 OB Trace 1 [ 16.74dém | 25.10 dém .37 OB 3.04 dB 533 db 65106 766 OB
) [ i WD

Sporton International Inc. (Kunshan)
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26dB Bandwidth
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SPORTON LAB.

FCC RF Test Report

Report No. : FG411904B

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

vy pectrum vy
Ref Level 25.00 dom  Offset 5.00 db = RBW 30 khz RefLevel 25.00 dom  Offset 5.00 dé e RBW 30 khz
o At 30dE SWT 63.2ps @ VBW 100kHz  Mede auto FFT e Att 30dE SWT 632ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
MI[1] 14.43 aBm] MI[1] 13.86 dBm]
20 dém * 1.87949370 GHz| 20 dam W 1.88026010 GHz|
Pesprmer] i e pr iR e 26.00 dg| — e Ve TR e 26.00 dp|
10 dém B \ 1.348300000 MHZ| 10 dem 7 B Y 1.348300000 MHZ|
q factor \ 1994.0| / qQfactor | 1994.6]
o d /‘ 0 di
T1/ N\
-10 X -10 - -
! \
20 d — -20 di i
A a e
LA — AW N\ - -
30 e ey Eit
40 df -40 di
50 df -50 di
-60 df -60 de
70 d 70 d
OF 1.80 GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.8794037 GHz 14.43 dBm ndB down 1.3483 MHz M1 1 1.8802601 GHz 13.88 d8m ndB down 1.3483 MHz
T1 1 1.8793147 GHz -11.66 dm nd@ 26.00 d& 1 1 1.8793119 GHz -12,25 dm nd@ 26.00 d&
T2 1 1.8806629 GH2 -11.55 dam Q factor 1394.0 T2 1 1.8806601 GHZ -12.14 dBm Q factor 1394.6
— —
L )| i l )| i

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

vy pectrum vy
Ref Level 25.00 dom  Offset 5.00 db = RBW 100 khz ReflLevel 25.00 dom  Offset 5.00 dé e RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz  Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
e 15.90 dBm) mMi[1] 15.50 dBm)
20 d8m ; 1.88062940 GHz] 20 dem 1.86095360 GHz]
D e YAy " SNPENPRY 26.00 db| P T T . 26.00 db|
10 dem 7 B 3.074900000 MHz 10 dbm 7 B \ 3.092900000 MHz
] q factor 611.6] / q factor Y 608.0|
0 di 0di T
10 :’!. -0 7 T
-z0d — a = 20 d . L
AN S Ry NN L [
A0 o 30y e = e
40 d -40 df
-50 df -50 di
-60 df -60 de
70 d 70 d
OF 1.80 GHz 1001 pts Span 6.0 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.8806204 GHz 15.90 dBm ndB down 3.0749 MHz M1 1 1.8803536 GHz 15.50 dBm ndB down 3.0029 MHz
T1 1 1.8784595 GHz -9.69 dBm nd@ 26.00 d& 1 1 1.8784416 GHz -10.69 dam nd@ 26.00 d&
T2 1 1.8815345 GH2 -10.07 dBm Q factor 611.6 T2 1 1.8815345 GHZ -10.29 dam Q factor 608.0
L J - L )i J -

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

e pectrum
Ref Level 25.00 dom  Offset 5.00 db = RBW 100 khz ReflLevel 25.00 dom  Offset 5.00 dé e RBW 100 kHz
o At 30dE SWT 19 ps @ VBW 300 kHz  Mede auto FFT o Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
MI[1] 14.39 dBm] MI[1] 13.76 dBm]
20 d8m 1.87919100 GHz] 20 dem 1.88189800 GHz]
. A BB i 26.00 dB| PR P TaN NPT 1 L PR 26.00 dB|
10 dém 7 B~ 5.135000000 MHZ| 10 dem = Hl‘}“f A 5.105000000 MHZ|
/ Qfactar S Qractor ) S
od 0 di
-10 -10
\
20d ~ -20 df -
A - \
By wr > v T SR
50 df -50 di
-60 df -60 de
70 d 70 d
OF 1.80 GHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.879101 GHz 14.39 dBm ndB down 5.135 MHz M1 1 1.881B0E GHz 13.76 dBm ndB down 5.105 MHz
T1 1 1.877443 GHz -11.62 dam nd@ 26.00 d& 1 1 1.877433 GHz -12.17 dom nd@ 26.00 d&
T2 1 1.882577 GH2 -11.51 d8m Q factor 366.0 T2 1 1.882537 GHZ -12.40 dBm Q factor 368.6
— —
L )il J L] L )i J L]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AR4
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SPORTON LAB.

FCC RF Test Report

Report No. : FG411904B

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

tr Sy ;
Ref Level 25.00 dom  Offset 5.00 db = RBW 300 khz RefLevel 25.00 dom  Offset 5.00 dé e RBW 300 kz
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att S0dE SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
N " EEE) 16.08 dBrm| N EEE) 15.40 dBm|
20 d8m (S . i 1.6773230 GHz] 20 dBm 16786810 GHz]
FR Al caVmadih VAT L - VAo VY 26.00 dB| - R - P 26.00 dB|
10 dem 7 By \ 9.890000000 MHZ] 20 dam 7 By 9.770000000 MHZ]
Q factor 189.9) / Q factor 192.9]
0 d ! 2 4 0d 2
i Ll J
-10 3 = -10 . L
7 \ { \
2o d — = T -20 df ~ r
L YA ST — o~ e N
3 TAYAS. s EEp— . N -
40 d -40 df
-50 -50
-60 df -60 de
70 d 70 d
OF 1.80 GHz 1001 pts Span 20.0 MHz CF 1.88 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.877323 GHz 16.08 dBm ndB down 9.89 MHz M1 1 1.8786E1 GHz 15.40 dBm ndB down 9.77 MHz
T1 1 1.875045 GHz -9.93 dBm nd@ 26.00 d& 1 1 1.875165 GHz -10.39 dam nd@ 26.00 d&
T2 1 1.984935 GHz -9.94 dam q factor 169.8 T2 1 1.984935 GHz -10.30 darm q factor 102.3
™ — ™ —
L )i J - ( ] J -

LTE

Band 25

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

tr b trum b
Ref Level 25.00 dom  Offset 5.00 db = RBW 300 khz RefLevel 25.00 dom  Offset 5.00 dé e RBW 300 kz
o At 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT  126ps @ VBW  1MHz  Mode autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
N EEE) 14.92 dBm| N EEE) 14.21 B
20 d8m 16746350 GHz] 20 dem 1.8844660 GHz]
e rernem N - WP . 26.00 db| - o nam X 26.00 db|
10 dem B T 1 14.416000000 MHz 20 dam T = Bl b 14.356000000 MHz
Qfactor \ 130.0| | Qfactor 1 131.9]
o d 0 d -
1 . 1
-0 + -10 i r
/ \ ! \
20 d A -20 di - x
~ 4 / \
30ty W] S _ 30 dBn—1- . < Y e — .
g v e st N
40 d -40 df
-50 df -50 d
-60 df -60 de
70 d 70 d
OF 1.80 GHz 1001 pts Span 30.0 MHz CF 1.88 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.874695 GH2 14.92 dBém ndB down 14,416 MHz M1 1 1.884466 GHz 14.21 dBm ndB down 14,356 MHz
T1 1 1.872687 GHz -11.37 dam nd@ 26.00 d& 1 1 1.872007 GHz -11.63 dam nd@ 26.00 d&
T2 1 1.887103 GHz -10.68 dm Q factor 130.0 T2 1 1.887263 GHz -11.54 dam Q factor 131.3
™ — ™ —
L )i J - ( ] J -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum b pectrum b
Ref Level 25.80 dam  Offset 5.80 dé & RBW 300 kHz Ref Level 25.80 dém  Offset 5.80 d@ & RBW 300 kHz
j= Att 30dE SWT 18.0ps @ VBW 1MHz Mode auto FFT po Att 30dE SWT 189ps @ VBW 1MHz mode auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@1Pk Max
20 dam M 1.8881920 GHZ] 20 dBm 1.8872330 GHZ]
. s A LY & 26.00 dB| 26.00 dB|
10 dém o BTN 19.141000000 MHz 10 dém T VA M y 18.901000000 MHz
Q factor | 98.6| Q factor \ 99.9]
04 ‘ o I :
\ L
\ \
20 df T -20 df i T
¥ - / \
et g | oo o, f P
-40 df
50 df -50 df
60 d -60 d
70 df =70 di
CF 1.88 GHz 1001 pts Span 40.0 MHz CF 1.88 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre X-value ¥-valug Function Function Result Type | Ref | Tre X-value ¥-value Function Function Result
f I[ Il il i Il t I[ l il i Il
M1 i 1.888192 GHz 12.97 dBém ndg down 19,141 MHz M1 i 1.887233 GHz 12.35 dBm ndg down 18,901 MHz
T1 1 1.870649 GHz -13.38 dém ndd 26.00 da T1 1 1.870569 GHz -14.12 dam ndd 26.00 da
T2 1 1.88979 GHz -13.17 dBm Q factor 98.6 T2 1 1.889471 GHz -13.53 dBm Q factor 95.8
- — - —
L ] J - L ] J -
Sporton International Inc. (Kunshan) Page Number : A88 of A191

TEL : +86-512-57900158
FCC ID : IHDT56AR4



samran . FCC RF Test Report Report No. : FG411904B

Occupied Bandwidth

Sporton International Inc. (Kunshan) Page Number 1 A89 of A191
TEL : +86-512-57900158
FCC ID : IHDT56AR4



SPORTON LAB.

FCC RF Test Report

Report No. : FG411904B

LTE Band 25

Spectrum b Spectrum b
Ref Level 25.00 dom  Offset 5.00 db = RBW 30 khz RefLevel 25.00 dom  Offset 5.00 dé e RBW 30 khz

o Att 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT e Att 30dE SWT 632ps @ VBW 100kHz  Mode auto FFT

SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
N EEE) 14.72 B N EEE) 14.87 dBm|
20 d8m 5 1.87968110 GHz] 20 dem 1.87995800 GHz]
10 dom i, e SIS BR T2 1093706294 MHez| 10 dom e | pn  PEE B T 1093706294 MHez|
¥

od 2 0 od /

/ N\ /
-10 K \-\ 10 p \\
20 d 4 - -20 di - =

Y AN ’ Y

#30 AR Lo = -30 — : =
=30 ARy ] Bk o
40 df -40 di
-50 df -50 di
-60 df -60 de
70 d 70 d
OF 1.80 GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 2.8 MHz

Marker Marker

Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.8796E11 GHz 14.72 dBm M1 1 1.87905E GHz 14.87 dBm
T1 1 1.97944895 GHz 7.23 dbm Oce Bw 1.093706254 MHz T1 1 1.87944515 GHz 5.52 dm Oce Bw 1.093706254 MHz
T2 1 188054266 GHz 7.77 darm T2 1 188053985 GHz 7.56 dam
™ — ™ —

L )i J - ( ] J -
pectrum pectrum y
Ref Level 25.00 dom  Offset 5.00 db = RBW 100 khz ReflLevel 25.00 dom  Offset 5.00 dé e RBW 100 kHz

o Att 30dE SWT 15 ps @ VBW 300kHz  Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT

SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
N EEE) 17.19 B N 16.27 dBm|
20 d8m 1.87946650 GHz] 20 dem 1.87956840 GHz]
¥ " e 2.733266733 MHZ] 2.721278721 MHz|
10 dBm - ¢ 10 dém
/ it
od / | oa
/ \
2 L 0
-10 ~ T - y \
/ Y i \
20d i X 20 di — 7 =
I NN e S, — ey ” \/ -
p X e - - AN
40 df -40 di
-50 -50
-60 df -60 de
70 d 70 d
OF 1.80 GHz 1001 pts Span 6.0 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.8794665 GH2 17.19 d8m M1 1 1.8795684 GHz 16.27 dBm
T1 1 1.87862138 GHz 8.45 dam Occ Bw 2.733066733 MH2 1 1 1.8785453E GHz 3.36 dam Occ Bw 2.721278721 MHz
T2 1 1.98135465 GHz 9.71 dom T2 1 1.98136663 GHz 9.96 dom
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Spectrum b Spectrum b
Ref Level 25.00 dom  Offset 5.00 db = RBW 100 khz ReflLevel 25.00 dom  Offset 5.00 dé e RBW 100 kHz

o Att 30dE SWT 15 ps @ VBW 300kHz  Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT

SGL Count 100/100 SGL Count 100/100

(@ 17k Max (@ 17k Mzx

N 14,54 dBm| N EEE) 13.03 dBr|

20 dam 1.88070900 GHz| 20 dBm ] 1.87949100 GHz|

Inl T $.495504496 MH 1 n 05 B $.495504496 MH

10 dém ¥ — f & 10 dbm . ’ O B & 2]
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P ” 20 P AT T N e

40 df -40 di

50 df -50 di

-60 df -60 de

70 d 70 d

OF 1.80 GHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz

Marker Marker

Type | Ref | Tre | X-value | Y-value | _Function | Function Result | Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
ML 1 1.880708 GHz 14.54 dBm M1 1 1.879491 GHz 13.03 dBm
T 1 1.8777522 GHz 9.28 dam oce Bw 4.405504496 MH2 T 1 1.8777522 GHz 8.41 dam oce Bw 4.405504496 MH2
T2 1 1.9822478 GHz 9.27 dBm T2 1 1.9822478 GHz 8.23 dam
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